
CITY OF IMPERIAL

2010 Urban Water Management Plan

June 2011

City of Imperial

420 South Imperial Avenue

Imperial, CA 92251

Prepared by:

Dynamic Consulting Engineers, Inc.

2415 Imperial Business Park Drive, Suite B

Imperial, CA 92251

(760) 545-0162

(760) 545-0163 fax



City of Imperial 2010 Urban Water Management Plan

Page 2 of 132

Table of Contents
Contact Sheet ................................................................................................................................. 7

Introduction/Executive Summary................................................................................................ 8

Purpose of the UWMP................................................................................................................. 10
[...]
After the hearing, the plan shall be adopted as prepared or as modified after the hearing (10642).
An urban water supplier shall implement its plan adopted pursuant to this chapter in accordance with the
schedule set forth in its plan (10643).

An urban water supplier shall implement its plan adopted pursuant to this chapter in accordance with the
schedule set forth in its plan (10643).

The city will implement the UWMP after adoption. Procedures to implement will include

annual reviews of progress on the Demand Management Measures, use of the UWMP in

developing a revised Water Master Plan and in the planning process of new

development within the City.

An urban water supplier shall submit to the department, the California State Library, and any city or
county within which the supplier provides water supplies a copy of its plan no later than 30 days after
adoption. Copies of amendments or changes to the plans shall be submitted to the department, the
California State Library, and any city or county within which the supplier provides water supplies within
30 days after adoption (10644(a)).

Within 30 days of adoption, the adopted UWMP will be submitted to DWR and the

California State Library. Imperial does not supply water to another city or nor to any area

of Imperial County.



City of Imperial 2010 Urban Water Management Plan

Page 15 of 132

Not later than 30 days after filing a copy of its plan with the department, the urban water supplier and the
department shall make the plan available for public review during normal business hours. (10645).

Within 30 days of submitting the UWMP to DWR, the adopted UWMP has been or will be

available for public review during normal business hours. The plan is available for review

at City Hall located at:

200 West 9th Street

Imperial, CA. 92251-1637



City of Imperial 2010 Urban Water Management Plan

Page 16 of 132

Section 2 - System Description

Describe the service area of the supplier (10631(a)).

Service Area Physical Description

Imperial

Figure 5 - Vicinity Map for the City

The City of Imperial is located along State Route 86, north of the City of El Centro.

The City of Imperial is located in Imperial County, which is located in the southeast comer

of California. It is bordered on the west by San Diego County, on the north by Riverside

County, on the east by the Colorado River which is the California/Arizona boundary, and

on the south by 84 miles of the International Boundary with the Republic of Mexico. The

Imperial County encompasses an area of 4,597 square miles or 2,942,080 acres.

The City of Imperial is located in Imperial County, which is located in the southeast comer



City of Imperial 2010 Urban Water Management Plan

Page 17 of 132

of California. It is bordered on the west by San Diego County, on the north by Riverside

County, on the east by the Colorado River which is the California/Arizona boundary, and

on the south by 84 miles of the International Boundary with the Republic of Mexico.

Imperial County encompasses an area of 4,597 square miles or 2,942,080 acres. The

Imperial Valley is an area within Imperial County that extends southward for 50 miles

from the southern end of the Salton Sea to Mexico.

The Imperial Valley was created when the Colorado River formed a delta that isolated the

Salton Trough from the Gulf of California. Subsequently, under desert conditions, the

inland sea dried up. Later, the trough was occupied by lakes for various periods, and

deposition into these lakes gave the valley its characteristic flat lands and fertile soils.

The geographic center of the Imperial Valley is one of the most productive agricultural

areas in the world, despite the fact that it is in a very arid region. The general area of the

Imperial Valley, also known as the Imperial Unit, is bounded on the north by the Salton

Sea, on the south by the U.S./ Mexico border, on the east generally by the East Highline

Canal, and on the west generally by the Westside Main Canal (See Figure 6).

Approximately fifty percent of lands in Imperial Valley are undeveloped and are under

federal ownership and jurisdiction. One-fifth of the nearly 3 million acres in Imperial Valley

are irrigated for agricultural purposes, most notably the areas known as Coachella Valley

and the Imperial Valley. The Net irrigated agriculture area in 2010 consisted of 474,140

acres (IID 2010 Area Receiving Water Report). The developed area within the Imperial

Valley represents less than one percent of the total amount of land. Approximately seven

percent of Imperial Valley is within the boundaries of the Salton Sea.

A significant geographical feature in the Imperial Valley is the Salton Trough, which

contains the Salton Sea and the Imperial Valley, and has been evolving for millions of

years. It is a rift in the earth's crustal plates. The East Pacific Rise is the boundary

between the Pacific and North American Plates. It extends up the Gulf of California by

a series of spreading centers with strike slip faults. The thinning of the crust from the

slow but continuous widening of the Salton Trough causes the earth's magma to rise

closer to the surface and generates abnormally high heat flow, which in turn heats

deep ground waters.

The trough is a structural extension of the Gulf of California. In prehistoric times it

contained the ancient Lake Cahuilla (not to be confused with the present Lake Cahuilla

which is located at the terminus of the Coachella Branch of the All-American Canal).



City of Imperial 2010 Urban Water Management Plan

Page 18 of 132

City of Imperial Water

The City of Imperial receives raw water from the Imperial Irrigation District.

Approximately three percent of the Imperial Irrigation District's untreated water is

ultimately used for urban purposes and is provided indirectly to consumers through a

variety of public and private treatment agencies.

The City of Imperial’s sphere of influence is located within the Imperial Unit of the

Imperial Irrigation District's Irrigation (IID) service area. The 699,092 acre Imperial Unit

serves the Imperial Valley including the urban areas for the cities of Imperial, Calexico,

Imperial and Brawley and approximately a quarter of Imperial County's unincorporated

area. In total, IID delivers water to an area of just over 520,000 acres, including cities,

cemeteries, schools, parks, golf courses, etc. in addition to the irrigated land. The

Imperial Irrigation District's total service area, lying entirely within Imperial Valley, is

divided into four units: Imperial, West Mesa, East Mesa, and Pilot Knob, with a gross

acreage of 1,061,637 acres.

A significant portion (around 97%) of the water demand in the Imperial Region is for

irrigation. Agriculture is successful in this region for two reasons: 1) rich soils which

have accumulated on the valley floor over thousands of years; and 2) the large

quantity of water that is transported 80 miles from the Colorado River via the All-

American Canal and distributed to farmlands by a complex system of smaller canals.

Recycled water low in salinity could be used for agricultural; however, treatment and

distribution of recycled wastewater low in salinity is not cost effective option at this

time. Colorado River water salinity has averaged 760 parts per million over the last 20

years, and treated municipal wastewater is approximately 200-300 ppm higher in

salinity. In addition, agricultural producers are averse to using treated wastewater due

to consumer perceptions that the crops might be tainted.



City of Imperial 2010 Urban Water Management Plan

Page 19 of 132

Figure 6 – IID Imperial Unit Service Area



City of Imperial 2010 Urban Water Management Plan

Page 20 of 132

Figure 7- City Limits of the City of Imperial



City of Imperial 2010 Urban Water Management Plan

Page 21 of 132

Description of City Facilities

City of Imperial Distribution System

The City of Imperial takes its water primarily from the Dahlia Canal, Gate 52 on the East

side of the plant or the Newside Canal. When the Dahlia Canal is out of service the City

draws raw water from the Newside Canal Gate 9B on the West side of the plant. It flows

by gravity into three concrete lined raw water ponds each containing 1.0MG. The City

can only draw from the first four and a half feet of water from the ponds because there is

an intake box preventing from taking water from the bottom two and a half feet. Pond#4 is

used for wasting sludge from the bottom of the clarifiers.

Water flows south through Pond#3 where it enters a 24-inch concrete rapid mix suction

line which conveys flow to the low lift raw water pumps (7.5hp with 2400gpm capacity) in

the flocculation area. Water flows in a serpentine manner through the pond#3 for a total

theoretical detention time of 10 minutes before being discharged into Pond#1 and #2.

The water then flows north through Pond #1 and #2 for an additional 25 hours of

detention time. The channels flow into a common 16-inch concrete pipe and the water is

conveyed into a flow rate control valve/venturi meter that limits the amount of water

delivered to the filters. When the clearwell reservoir level drops to below 13 feet, the rate

control valve opens and draws water from Ponds #1 and #2 into the filter.

The treatment plant is permitted to treat 7.0 MGD. The City’s high flow rate is 3.6MGD

during the summer months. The average flow rate is 3.0MGD, but during the winter

months the flow can be as low as 1.2MGD. The filters are Hardinge Automatic Backwash

with a surface area of 1,120 sq ft. The plant has two treatment trains. Ferric Sulfate is

added to the flash mixer to coagulate the suspended solids. This is followed by two-

stage flocculation by vertical mixers and sedimentation with plate settlers. Filtration is

provided with four conventional dual media, anthracite and sand, gravity filters, with a

surface area of 270 sq.ft. per filter. Filters are designed with filter to waste and air scour

during the backwash.

Water enters the filter bed section through distribution ports which connect to the feed

channel. Flow continues downward by gravity through the media and porous plates,

passing to the bottom section of the compartments and flowing through individual ports

for collection in the effluent channel. After filtration, the water flows into the filter effluent

channel on the north side of the filter where additional chlorine is added. Backwash

water flows into Pond#3. An 8-inch drain settles and flows back into Ponds#1 and#2 for

return into the water treatment system.



City of Imperial 2010 Urban Water Management Plan

Page 22 of 132

Inactivation with liquid chlorination (sodium hypochlorite 12.5%) is provided in a 7500

gallon clearwell and 2.0MG gallon reservoir at water plant site. There are (2) 2.0 MG

finished water storage tanks located off-site at 14th and O Street and Aten Road and

Cross. There are two booster pumps at each of the offsite tanks rated at 75hp and 150hp

respectively.

(4) new booster pumps were installed at the water plant within the last few years. Each

pump is rated at 150hp. The pumps run at 70psi. One pump is run at a time under a lead

lag and when the demand is high two pumps will run at the same time.

Influent turbidity ranges from 2.34 to 6 NTU. Finished water is typically less than 0.1 NTU.

There are times that the influent raw water is greater than 1,600 MPN/100ml. However it

appears that the average influent water contains less than 1000MPN/100ml. The City has

had TTHM results higher than 80ppb. The third and fourth quarters of 2008 and the first

quarter of 2009 were 102, 94 and 85ppb respectively. If results continue to be high the

City should consider some TTHM reduction methods. HAA5 have been under the MCL of

60ppb, averaging approximately 25ppb.

The removal and inactivation requirements for the plant are 4 log virus reduction and 3

log Giardia reduction. The plant is given 2.5 log virus removal credit through filtration and

2.0 log Giardia removal credit. Therefore it is required to achieve a 0.5 log Giardia

inactivation. Adequate disinfection can be provided to meet the requirements.

Parameter MGD GPM

Annual Daily Average 2.4

Maximum Day 4.1

Minimum Day 0.88

Maximum Day Peak Hour 3,650

Minimum Day Peak Hour 1,000
Maximum Month Average
Daily

3.3
Minimum Month Average
Daily

1.5
Figure 8 - 2010 Distribution System Flows

*Flow capacity based on maximum allowable velocity of 10 feet per second during

maximum consumption day and fire flow



City of Imperial 2010 Urban Water Management Plan Version 1.2

Page 23 of 132

Land Use

The Imperial Valley is predominantly an agricultural area. Agricultural development in

the Imperial Valley began at the turn of the twentieth century and now includes

approximately 475,000 acres of irrigated land that support a $1 billion-plus annual

local agricultural economy. Imperial Irrigation District is the regional water supplier in

the Imperial Valley, delivering Colorado River flows to all agricultural lands and urban

water retailers within its water service area. Imperial Irrigation District operates open

channel gravity flow irrigation and drainage systems and continually strives to develop

innovative ways to improve its operations, increase reliability, and to conserve water.

While the agriculture-based economy is well-established, land use is expected to vary

somewhat over the coming years as urbanization and growth occur adjacent to

existing urban areas. In addition, development of renewable and geothermal energy in

the rural areas is expected.

Current Land Use

Due to contractual restrictions related to IID’s Colorado River entitlement, total

farmable acres remain fairly constant and total net acres cropped exhibit minor

fluctuations. Over the past five years (2005-2009), cropping patterns have remained

relatively constant with variations in forage crop acreage occurring as a result of

market price fluctuations, production cost factors, and insect/disease pressures.

2005 2006 2007 2008 2009

Total Forage 249,620 266,077 246,635 217,855 192,632

TOTAL GARDEN CROPS 94,751 101,096 98,992 100,354 94,679

TOTAL FIELD CROPS 366,963 371,734 374,423 415,208 380,913

TOTAL PERMANENT CROPS 18,821 19,100 19,196 19,753 19,758

More than 120 types of crops are currently grown. In addition, a number of feedlots

and dairies located in the Valley have significant economic impact. In 2009, based on

acreage, Imperial Valley’s top twelve crops were alfalfa, wheat, Bermuda grass,

Sudan grass, lettuce, sugar beets, carrots, kleingrass, broccoli, onions, melons and

sweet corn, representing nearly 90% of the cropped acreage. In the Imperial Valley,

the total area farmed was 488,499 acres in 1990, 481,151 acres in 1995, 479,000

acres in 2000 and 473,903 acres in 2009.



City of Imperial 2010 Urban Water Management Plan Version 1.2

Page 24 of 132

Urban land uses within IID’s Imperial Unit consist of cities, state prisons, a military

base, geothermal plants, and other smaller industrial users. Most of the urban lands

are concentrated in and around the incorporated and unincorporated cities with some

small clusters of rural residences located away from the population centers.



City of Imperial 2010 Urban Water Management Plan Version 1.2

Page 25 of 132

IMPERIAL COUNTY Land Use Distribution (in Acres), 1985

Irrigated (Agriculture)

Imperial Valley per County General Plan

Current Farmable per IID (2010)

Total Area Receiving Water from IID (2010)

512,163

474,140

520,000

Bard Valley (Including Reservation) 14,737

Palo Verde Valley 7,428

Total 534,328 (18.2%)

Developed

Incorporated 9,274

Unincorporated 8,754

Total 18,028 (0.6%)

Salton Sea** 211,840 (7.2%)

Desert/Mountains

Federal 1,459,926

State 37,760

Indian 10,910

Private 669,288

Total 2,177,884 (74.0%)

IMPERIAL COUNTY TOTAL 2,942,080 Acres

*All acreages are approximations and are, therefore, only for informational purposes.